MINI-SNO
1971 -

Sl (@

N

r 1<~ T0ET@ G ] sl =

ey T R i o)

el Or o

PARTS CATALOGUE

MOTO-SKI LTEE/LTD
MINI-SNO 1971
PARTS CATALOGUE
_ NO: 400791
*  AVRIL 72



FRONT SHAFT

/‘\

.a,@ Vi (e\ ® (\:@(\. =T 5 @ & (e}‘ :

N

16/ [
17 T 0 16
I 9
7 6 ‘ 6 8 : L
12 5
-

REF. NUMBER DESCRIPTION Qry. REF. NUMBER DESCRIPTION arTy.
1 040003 FRONT SHAFT 1 12 | 680001 GREASE FITTING 2
2 040166 FRONT SPROCKET POLYURATHENE 1 13 710004 "0" RING 2
3 600002 BOLT % x 28 x 7/8 4 14 | 600051 BOLT 5/16 x 24 x 1 # 6
4 610004 LOCK NUT % x 28 4 15 | 610015 NYLOCK NUT 5/16 x 24 6
5 040010 ALUMINUM COLLAR 2 16 | 040026 ALUMINUM PLUG 2
6 600106 ALLEN SCREW 4 17 040024 BEARING SUPPORT OUTSIDE 2
7 040011 NYLON BUSHING 4
8 040168 IDLER WHEEL 2

040025 BEARING SUPPORT INSIDE 2

i ,<§__60007 BEARING 2

710055 "'0" RING 2
NOTES

PAGE 1. . MINI - SNO *71"




BOGGIES

WHEELS

REF, NUMBER DESCRIPTION ary. REF. | NUMBER DESCRIPTION ary.
1 030098 WHEEL SUPPORT SHORT 2 10 030010 RUBBER WHEEL 8
2 030103 WHEEL SUPPORT LONG 2 1 030009 WHEEL FLANGE INSIDE 8
3 030014 CROSS SHAFT 2 12 030006 RIVETS 48
4 620010 STAR WASHER 5/16 4 13 710003 CAP ¥ 8
5 600023 BOLT 5/16 x 24 x £ 4 14 030107 FRONT BOGGIE ASS'Y 1
6R 030134 FRONT SPRING RIGHT 1 14 030146 REAR BOGGIE ASS'Y 1
6L 030135 FRONT SPRING LEFT 1
6R 030142 REAR SPRING RIGHT 1
6L 030143 REAR SPRING LEFT 1
7 680001 GREASE FITTING 8
8 030008 WHEEL FLANGE OUTER 8
9 660003 BEARING 8

MINI - SNO ‘71




REAR SHAFT

REF, NUMBER DESCRIPTION ary. REF. NUMBER DESCRIPTION ary.
1 040170 REAR SHAFT 1 16 600024 BOLT 5/16 x 24 x 3 2
2 040153 REAR SPROCKET 1 17 040008 BUSHING 2
3 600002 BOLT % x 28 x 7/8 4 18 040171 LINK PLATE SPRING RIGHT 2
4 610004 NYLOCK NUT % x 28 4 19 040172 LINK PLATE SPRING LEFT 2
5 040012 ALUMINUM COLLAR 2 20 040009 WASHER 2
6 040011 NYLON BUSHING 4 21 610015 NYLOCK NUT 5/16 x 24 8
7 040168 IDLER WHEEL 2 22 600106 ALLEN SCREW # x 20 x & 4
8 640004 SNAP RING 2 23 040043 BRACKET 2
9 660008 BEARING 2
10 040014 LINK PLATE 2
11 040026 PLUG 2
12 680001 GREASE FITTING 2
13 600021 BOLT 5/16 x 18 x 2 3 2
14 600055 BOLT 5/16 x 24 x 2 % 2
15 040044, EYE BOLT 2

NOTES
ik MINI - SNO “71"

PAGE 3




TRACK

REF. NUMBER DESCRIPTION Qary, REF. NUMBER DESCRIPTION Qry.
1 030147 TRACK ASS'Y 1 3 030130 SHORT CLEAT 23
2 030002 LONG CLEAT 23 4 030004 RIVETS 184

NOTES
a :‘ ’ -
. 7
v . :
MINI - SNO *“717 ¢ PAGE '4




STEERING

2

PAGE 5

6!7' L4

MINI - SNO




STEERING

L

REF. NUMBER DESCRIPTION Qry. REF. NUMBER DESCRIPTION QrTy.
1 020182 HANDLE BAR 1 10 610013 NYLOCK NUT 3/8 x 24 1
2 020057 HANDLE BAR GRIP 2 11 020082 NYLON BUSHING o,
3 600106 ALLEN SCREW 2 12 600040 BOLT 3/8 x 24 x 1 % 1
4 600024 BOLT 5/16 x 24 x % 2 13 690084 SAFETY SWITCH 1
5 610015 NYLOCK NUT 5/16 x 24 2 14 640002 WIRE CLIP 2
6 020042 NYLON BUSHING 1
7 020084 RIVETS 2
8 020085 THROTTLE LEVER AND BRAKRE 2
9 020164 TIE ROD END 1

NOTES
MINI - SNO “71" §




STEERING

CONTROL

o]

©

REF. NUMBER DESCRIPTION ary. REF. NUMBER DESCRIPTION ary.
1 020183 SKI LEG RIGHT y 1 12 610013 NYLOCK NUT 3/8 x 24 2
2 020184 SKI LEG LEFT 1 13 610012 NUT RIGHT H. THREAD 2
3 640074 KEY 2 14 020081 NUT LEFT H. THREAD 2
4 020185 ARM RIGHT 1 15 020187 SHORT ROD 1
5 020186 ARM LEFT 1 16 020188 LONG ROD 1
6 600047 BOLT 3/8 x 24 x 2 % 2 17 600040 BOLT 3/8 x 24 x 1 % 1
7 600057 BOLT 5/16 % 24 x 1 2
8 620010 STAR WASHER 2
9 620064 WASHER 2
10 020163 _TIE ROD-END RIGHT 2
11 | 020164 |7 T D LEFT 2

I ".\ 1
- -— L4 3
PAGE 7° L MINI - SNO *71"

~~

V'

o

o

e

Sl



SKI

REF. NUMBER DESCRIPTION Qrty. REF. NUMBER DESCRIPTION Qry.
1 020189 SKI RUNNER 2 10 020069 MAIN LEAF SPRING 2
2 020067 SKI RUNNER SHOE 2 11 020070 SECOND LEAF SPRING 2
3 020033 CLEVIS PIN (SHORT) 2 12 020030 SPRING COUPLER 2
4 020068 CLEVIS PIN (LONG) 2 13 600020 BOLT 3/8 x 24 x 3 % 2
5 640012 CUTTER PIN 2 14 610013 NYLOCK NUT 6
6 020020 SLIDING PLATE 2
7 600044 BOLT 3/8 x 24 x 1 % 2
8 610004 NYLOCK NUT & x 28 2 .

9 020025 REBOUND LEAF SPRING 2 A
MINI - SNO “71” =" PAGE 8




HOOD

P T

REF. NUMBER DESCRIPTION ary, REF. NUMBER DESCRIPTION aTy.
1 090111 HOOD 1 15 630008 RIVET 6
2 090177 HEAD LAMP RING 1 16 090242 HOOD DECAL 2
3 690067 HEAD LAMP 1 17 090243 GRILL 1
4 690066 BULBS 1 18 090244 GRILL DECAL 1
5 690064 SOCKET 1 19 090245 WINDSHIELD MOULDING 1
6 090239 WINDSHIELD MOULDING 1 20 090037 HOOD RETAINER BRACKET 1
7 090240 WINDSHIELD MOULDING 1 21 610020 NUT 2
8 090241 MOULDING 1 22 690085 HEAD LAMP ASS'Y 1
9 090172 RUBBER BUMPER 3
10 620063 FLAT WASHER 3 1 090253 HOOD MINI 340 H 1
11 600158 BOLT 3
12 600155 METAL SCREW 8
13 090123 ",“"-WSH_IEI__.P.Q 1
14 090116 | = -l-@ﬂnbmcn' 3 g 2

' MINI - SNO *71"




SEAT -

TOOL BOX

17

REF. NUMBER DESCRIPTION arv. REF. NUMBER DESCRIPTION ary.

b1 080183 SEAT 1 13 620001 STAR WASHER 4

2 080156 TOOL BOX i1 14 080181 NYLON BELT 1

3 630017 RIVET 8 15 080185 RIGHT DECAL 1

4 630013 RIVET 14 16 080186 LEFT DECAL 1

5 080184 HINGE 1 17 080173 MOULDING RIGHT 1

6 050150 ENGINE COVER 1 18 080157 MOULDING LEFT 1

7 050147 ENGINE COVER LOCK 2 19 080182 SEAT COVER 1

8 050148 GRILL 1

9 050149 CARBURATOR GRILL 1

10 070092 PRIMER 1

11 690076 SWITCH 1

12 600035 BOLT % x 20 x # 4

MINI - SNO “71”

PAGE 10




THROTTLE CONTROL & PRIMER

“71 "

MINI - SNO




="

THROTTLE CONTROL & PRIMER

REF. NUMBER DESCRIPTION Qry. REF. NUMBER DESCRIPTION Qrty.
il 070092 PRIMER 1 13 070094 THROTTLE CABLE BRACKET 1
2 070095 HOSE 1 14 600058 BOLT 7/16 x 20 x 3/8 1
3 070062 PRIMER VALVE 1 16 020177 THROTTLE CABLE ASS'Y 1
4 070088 HOSE 1 18 | 070117 NYLON SPACER 1
5 710050 "T" FITTING 1 19 | o70118 RAM TUBE (RUBBER) 1
6 070097 HOSE 1 20 600060 BOLT % x 20 x 5/8 3
7 070113 HOSE 1
8 070114 ELBOW 1
9 070115 HOSE 1
10 070095 HOSE 1
1 020118 CABLE LOCK 1
12 020060 SPRING SLEEVE 1,

NOTES

MINI - SNO ‘71"

PAGE 12




FUEL TANK

REF. NUMBER DESCRIPTION Qarty. REF. NUMBER DESCRIPTION QaTy.
1 070119 TANK 1 13 | 070097 HOSE 1
2 070101 TANK CAP 1 14 | 070107 TANK CAP FELT 1
3 070099 HOSE 1 15 | 070108 TANK CAP SPACER 1
4 070003 TANK FITTING _ 1 16 070109 SAFETY ROD ADAPTOR 1
5 070120 HOSE o2 17 | 070110 SAFETY ROD 1
6 070011 GAS SCREEN 2 18 640076 COLLET 1
7 070121 TANK FITTING ASS'Y 1
8 070122 STEEL STRAP 1
9 610023  NYLOCK NUT w20 ' 1
10 | 070115 -'--!'i.tisz ‘ \m - 1
11 | ororzs .| . FELT - " - 1
12| 720017 PLLTER 1

MINI - SNO “71”

 PAGE.




BRAKE

REF. NUMBER DESCRIPTION ary, REF. NUMBER DESCRIPTION Qry.
1 060124 BRAKE ASS'Y 1 10 020178 BRAKE CABLE ASS'Y 1
2 060027 BRAKE SPRING 1 11 020118 CABLE LOCK 1
3 060028 CLEVIS PIN 1 12 020060 SPRING SLEEVE 1
4 640007 CUTTER PIN 1 13 060124 BRAKE ASS'Y 1
5 060026 CLEVIS PIN 1
6 060022 BRAKE SHOE AND LINING 1
7 060025 LINING 1
8 630004 BRAKE RIVETS 1

NOTES

MINI - SNO “71”

PAGE 14




ENGINE SUPPORT

REF. NUMBER DESCRIFTION aty. REF. NUMBER DESCRIPTION ary.
1 050145 ENGINE BASE 3 9 600045 BOLT 5/16 x 18 x 1 4
2 610024 NYLOCK NUT 4 10 620007 LOCK WASHER 4
3 050012 WASHER 4 1 600019 BOLT 3/8 x 24 x 1 & 4
4 050010 RUBBER BUSHING 4 12 050004 WASHER 3/8 8
5 050028 ENGINE LEAF 3/16 2 13 610013 NYLOCK NUT 4
6 050011 RUBBER SPACER 4
7 670056 STEEL BUSHING 4
8 010045 “ |+, BOLT 7/16 x 20 x 1 # & 7/16 x 20 x 2 4

MINI - SNO 71”7




WIRING

PUSH BUTTON ——pBiAck

MOTOR LACK-IB G.

BROWN - 18 G:
o ©—BLUE -I8 G
> @ RED 18
HEAD LAMP
Zo— RED I8 G
'/
TAIL LAMP \
2
| | REF. NUMBER DESCRIPTION ary. REF. NUMBER DESCRIPTION ary.
1 690076 SWITCH 1
2 110098 WIRING ASS'Y 1
NOTES
MINI - SNO ‘71" PAGE 16




MUFFLER

arty.

DESCRIPTION

NUMBER

REF.

aTy.

DESCRIPTION

' NOFFLER,

NUMBER

100149

REF.

1

- SNO “717

MINI




BODY

REF. NUMBER DESCRIPTION Qry. REF. | NUMBER DESCRIPTION ary.
1 010287 BODY. ASS'Y 1 13 630005 RIVETS 1/8 x 3 2
2 010288 RUBBER FOOT REST 2 14 690054 BULBS 1
3 090023 HINGE 1 15 080161 LENS 1
4 600056 BOLT £ x 28 x % 10 16 630011 RIVETS 3/16 x 5/16 x 5/8 4
5 010289 HOOD CATCH BRACKET 6 17 010291 SNOW GUARD 1
6 010060 BUMPER END 2 18 020051 NYLON BUSHING 4
7 010280 BUMPER 1 19 010028 TAIL LAMP ASS'Y 1
8 010290 BUMPER MOULDING 1
9 610023 NYLOCK NUT % x 20 1
10 090036 HOOD RETAINER 2
11 090034 BOLT 8/32 x 1 2
12 080160 TAIL LAMP FRAME 1

MINI - SNO *71” " PAGE 18




ENGINE CLUTCH PULLEY

REF. NUMBER DESCRIPTION Qry. REF. NUMBER DESCRIPTION ary.
1 060324 INNER PULLEY 1 9 600048 BOLT % x 28 x 7/8 4
2 660004 BEARING 1 10 060061 BUSHING 4
3 060055 SPRING SEAT 1 11 060065 WEIGHT (GOVERNOR) 4
4 060059 SPRING 1 12 610016 NUT 1
5 060050 OUTER PULLEY 1
6 060093 CENTRIFUGAL GOVERNOR 1
7 060062 WASHER 1
8 600037 BOLT % x 20 x 1 1

NOTES

MINI - SNO *“71"

/”-\



DRIVEN PULLEY WITH CAM

REF. NUMBER DESCRIPTION QTy. REF. NUMBER DESCRIPTION \ Qary.
1 660005 BEARING 2 13 060166 WASHER 1
2 060075 SPACER 1 14 600034 BOLT 3/8 x 16 % 1 1
3 710051 '"0" RING 1 15 620054 WASHER bl
4 060216 CHAIN TENSIONER 1 16 060234 CHAIN TENSIONER ASS'Y 1
5 060066 INNER PULLEY 18 17 060072 RIVET 6
6 700050 BELT 1 18 060070 INNER CAM ONLY 1
7 670052 BRASS BUSHING 2 19 060046 " DRIVEN PULLEY ASS'Y 1
8 060069 OUTER PULLEY 1
9 060074 SPRING 1
10 060073 OUTER CAM 1
11 060078 NYLON BLOCK 3 .
12 640005 ROLLER PIN 1

MINI - SNO 71" PAGE 20




CHAIN CASE

REF. NUMBER DESCRIPTION Qry. REF. NUMBER DESCRIPTION QTy.
1 060038 CHAIN CASE PLUG 1 11 060114 GEAR 25 T 1
2 060035 CHAIN CASE COVER 1 12 060037 FLANGE 1
3 610022 NUT 1 13 060041 GROMMET ' 1
4 060002 WASHER 1 14 060311 CHAIN CASE ASS'Y 1
5 060322 CHAIN (64 MM) 1 15 060040 COLLAR =1
6 060321 GEAR 10 T 1
7 610025 NUT % x 28 1
8 600036 BOLT % x 28 x 1 2 1
9 640014 SNAP RING 1
10 060311 CHAIN CASE INNER 1

NOTES
MINI - SNO “71"

P A



ELECTRIC WIRING

.
~

he — PUSH_BUTTON

7

HEAD LAMP

IS5 WATTS

l'l.ll-s%l ELECTRIC SYSTEM

H LA
—MINI-SND —

BATTERY
NUMBER DESCRIPTION Qrty. REF. NUMBER DESCRIPTION ary.
110097 WIRING SWITCH TO RECTIFIER WIRING 1 8 690031 BATTERY il
110079 RECTIFIER WIRING 1 9 110098 SWITCH WIRING 1
690082 RECTIFIER 1 10 110085 BATTERY STRAP 1
690083 SOLENOID SWITCH 1 11 600068 HEAD SCREW 1
1110080 CABLE STARTER TO SOLENOID 1
110082 GROUND CABLE 1
\ J_.f;,g:o,'aa CABLE BATTERY TO SOLENOID 1
T .-f;'
\ NOTES

MINI - SNO ‘71" PAGE 22




